1101 Nowell Road
Suite 118
Raleigh, NC 27607

PO. Box 129
Morrisville, NC 27564

519-467-1239

Fax 919-319-6510
MACCONNELL
& ASSOCIATES, P.C.
Techmnical Memorandum
To: Ziad Qudwa
From: Gary S. MacConnell, P.E. and Aershen Muheyati
Date: September 27, 2018

Client: Ziad Qudwa
Subject: Custom Exempt Slaughterhouse Cost Analysis

Project No. A67601.00

Introduction

MacConnell & Associates, P.C. (M&A) has been contracted to perform an evaluation of
wastewater options for a proposed slaughter house and meat processing facility for Mr. Ziad
Qudwa, at 1253 Atkins Road in Harnett County, North Carolina. This memorandum consists of
an evaluation of: the existing site conditions, wastewater flow analysis, and cost opinions and
[...]
periods it would be necessary to dry the mixture on corrugated iron trays placed over a copra dryer
or similar fire. Because of the additional cost of drying using this method, we do not recommend
on-site blood drying due to its higher cost of design, installation, and operation for the small scale
meat processing facility.

It is highly recommended to collect the blood when draining the blood from livestock in order to
distress the treatment system from having extremely high BOD, FOG, nitrogen, phosphorus

Ziad Qudwa — Custom Exempt Slaughterhouse Cost Analysis
MacCoanell & Associates, P.C, Project No.: A67601.00 6



concentrations in the wastewater. Therefore, blood may be stored per renderer’s requirements
with other byproducts to be collected. Generally, wastes like dry paunch, blood, animal bones,
meat extracts, fats and fissues are recycled by renderers for use as animal feeds and fertilizers. The
pickup of wastes and rendering process may be provided by Valley Proteins, Inc. Please contact
the regional representative, Mr. Van Kloempken, at (919) 995-8376 or email him at
VKloempken@valleyproteins.com for detailed rendering procedures, requirements, costs and
frequency of pickup services.

Another method is to collect and dispose wastes offsite periodically. The waste storage area shall
be kept away from potential contact with the byproducts and meat. Consideration should be given
in finding a source for the animal hides.

Treatment & Dispersal:

The residence onsite is not connected to a public sewer system. The house operates under its own
on-site wastewater treatment and subsurface dispersal system. There is no sewer line nearby
according to Harnett County GIS record. Thus, a private wastewater system is desirable and more
cost effective.

The proposed on-site wastewater treatment and dispersal system consists of a solids interceptor, a
grease trap tank, pH adjustment and coagulant rapid mixing basin, a settling tank with anaerobic
treatment, conventional subsurface drainage lines, and necessary appurtenances. To reiterate,
rendering service is required for collection of slaughtering byproducts such as animal skin, bones,
meat extracts, paunch, and (possibly) blood. These byproducts shall be prevented from entering
the treatment system. As much as possible, all animal slaughtering wastes shall be kept from
entering into the on-site system, and they should be collected in designated areas for collection
and offsite disposal.

Since the slaughterhouse operation will be on a much smaller than large scale than traditional
commercial meat processing facilities, an alternative to conventional screening equipment is a
solid interceptor by Striem (model AA-XL, see Appendix B) with screening openings less than
0.1 inches. This will ensure that hair, feathers, meat chunks, animal tissue, and other wastes which
were unintentionally drained are screened. This simple device will greatly reduce concentrations
of BOD, TSS, FOG and other pollutants from the wastewater. The cost of this tank is $4,600. The
installation and maintenance cost of the interceptor is relatively low due to its “do it yourself” style
maintenance, light weight, and ease of installation. Other solids interceptors may also be used.

The solid interceptor effluent flows into a grease trap basin to collect excess fat, oil and grease
(FOG) which is in suspension, and which passes through the solids interceptor. FOG are one of
the main concerns in the meat processing business. Conventionally, a skimmer and a scraper are
used to separate FOG and TSS. This may be part of a dissolved air flotation thickener (DAF).
The skimmer collects the floatable solids including FOG on the surface, and the scraper directs the
heavier settleable wastes into a hopper. The byproduct from the hopper may be rendered. The
detention time for the basin is usually 20 to 40 minutes at a minimum. However, we propose a
grease trap basin only due to the relatively small slaughtering volume. As a rule of thumb, the
volume of the basin is typically 1 peak hour with 30 to 40 minutes of detention time. At a

Ziad Qudwa — Custom Exempt Slaughtethouse Cost Analysis
MacConnell & Associates, P.C. Project No.: A67601.00 7



minimum, 80% to 90% FOG shall be designed to be removed from this process. The calculated
hourly peak flow of the system is 840 GPH (14 GPM). Theoretically, a 50 GPM rated grease
interceptor (Model GB-50 by SCHIER) should be sufficient to handle the waste flow. However,
it is highly recommended to upsize the grease interceptor to modet GB-250 by SCHIER or equal
concrete unit for variability of upstream production, less grease tank maintenance frequency, and
allowance for future growth. Model GB-250 costs $5,534 USD whereas model GB-50 costs
$1,872 USD.

A concrete or steel tank, depending on the preference of the owner, may be used as an alternative.
Concrete tanks require less maintenance, however, they are typically larger than steel tanks.
Although more costly than concrete tanks, the HDPE tank is less expensive than a steel tank and
it can be installed above or below ground for the recommended models. The ease of installation
and maintenance will lower the total cost of the investment.

Conventionally, a dissolved air flotation tank, also known as DAF, is used to remove suspended
solids after screening. The advantage of a DAF is its capability of removing small or light particles
more completely and in a shorter time frame. The liquid is compressed with air and a polymer,
and the micro bubbles bring the waste to the surface. A skimmer is used to remove the floatable
solids. The DAF is usually sized at its optimum depth between 4 to 9 feet depending on the flow
generated. However, we deem it is not feasible to use a DAF for the following two reasons. One,
for the peak flow and average daily flow, we sized 2 DAF from HydroFloTech (Model HF005)
which would cost $23,450 dollars per unit according to the manufacturer. The cost is substantial
for a small private business owner. Secondly, a DAF requires more consistent flow to effectively
remove the TSS from wastewater, whereas the flow from the plant is not constant or substantial.
The plant will likely generate some wastewater in the mornings and later in the afternoons and use
less or none when customers are not present.

Considering the relatively small-scale production in conjunction with the oversized catch basin
and the grease interceptor, we do not consider the DAF applicable for this operation. Following
the solids interceptor and grease trap, wastewater will be treated anaerobically in a larger
sedimentation/septic tank. The anaerobic treatment is highly applicable because anaerobic
treatment is typically used for BOD level between 250 mg/1 to up to 10,000 mg/] and the plant will
generate high BOD concentration as shown in Table 5. The anaerobic tank is capable of reducing
approximately 90% BOD, 80% TSS, high in nitrate (NO3), and some nitrite (NO2) according to
“HANDLING OF BY-PRODUCTS AND TREATMENT OF WASTE” by the Food and
Agriculture Organization of the United Nations (also known as FAQO). An anaerobic septic tank
is one of the most economical nutrient treatment methods. No additional energy cost of recycling
and controlling will be necessary in the tank as opposed-to aerobic treatment.

The pH adjustment and coagulants addition may be designed and installed before wastewater flows
into the anaerobic tank to further optimize treatment. However, an inline pH monitoring system
is roughly $20,000 USD ($17,500 for the CC-1 model by Striem and $2,500 USD for other
necessary equipment, see Appendix B). A less costly option is to install two tanks in series and
test and adjust the pH daily in the first tank, This batch type arrangement would require a portable
pH meter which is plus/minus $1,000 depending on the model (see Appendix B). Unfortunately,
pH adjustment is necessary for processes that encounter detergents, blood, and other animal wastes

Ziad Qudwa — Custom Exempt Slaughterhouse Cost Analysis
MacConnell & Associates, P.C. Project No.: A67601.00 8



in the waste stream. Coagulants are generally available in organic forms or inorganic forms.
Organic coagulants are generally made of polyamine and polyDAMAC or melamine
formaldehydes and tannins. The organic coagulants are more expensive than the inorganic ones.
More often, inorganic solutions like aluminum sulfate (alum), aluminum chloride, Polyaluminum
- Chloride (PACI) and Aluminum Chlorohydrate (ACH) are applied in wastewater treatment. We
recommend the alum solution as the coagulant as the other options are more expensive. We cannot
emphasize enough the importance of separating blood disposal from the septic system as we have
addressed previously. This will not only ease the operation and optimize septic performance but
also will decrease the cost of chemical purchases and additional treatment storage requirements.

The effluent from the anaerobic tank prior to subsurface disposal must meet the minimum dispersal
Tequirement as presented in Table 7. The treated wastewater will meet the requirement per rule
15A NCAC 02T .0505 -(b) as shown in the following table. The wastewater is considered as
industrial wastewater per category listed in 15A NCAC 02T .0103 (20).

Table 7 Treatment Effluent Limitations

Wastewater Containment Concentrations

BODS < 30 mg/l

TSS <30 mg/l

NH3 <15mg/l

Fecal Coliforms < 200 colonies/100 ml

In accordance to rule 15A NCAC 18A .1952, 1,986 gallon minimum liquid capacity is required
for the sedimentation tank. The pre-treatment (anaercbic) tank is recommended to be 4,000
gallons (David Brantley & Sons Model ST H20-561 or equal) considering potential business future
growth. A traffic rated tank is recommended for trucking and animal passing safety concerns.
Non-traffic rated tanks are acceptable if the areas are protected from vehicular and animal traffic.
The anaerobic tank will provide sufficient detention time for bacteria to reduce the BOD level

before subsurface drainage.

The proposed effluent disposal is subsurface disposal. This system is often lower in cost and easier
to operate than the alternatives. The drainfield size will be dependent on the scils evaluation by
the Harnett County Environmental Health Department or a licensed soil scientist. Control over
the drainfield is essential for the subsurface disposal.

As for the power need for the building, well and the wastewater system, electricity should be
connected to the nearest power pole by a certified electrical contractor.

Additional Treatment Option:

Additional treatment is available if the owner or state regulatory agency demand further treatment
steps after the anaerobic treatment in the septic tank. The wastewater treatment system will consist
of one (1) Model 1200 E-Z Treat recirculating media filter (treatment unit), one (1) E-Z Treat
recirculation tank, one (1) field dosing / storage tank, an ultraviolet disinfection unit, and all the
necessary appurtenances. The wastewater enters the E-Z Treat recirculation tank where it is
pumped through the E-Z Treat treatment unit. The E-Z Treat treatment unit removes additional

Ziad Qudwa — Custom Exempt Slaughterhouse Cost Analysis
MacConnell & Assoclates, P.C. Project No.: A67601.00 9



BOD that were not removed in the previous screening and treatment steps. The wastewater then
flows by gravity into the E-Z Treat recirculation tank or is diverted to the field dosing/storage tank
by means of an effluent bypass valve. Wastewater flowing into the field dosing/storage tank is
treated by an ultraviolet disinfection unit prior to entering the tank. One adequately sized pump
tank may be divided into two separate compartments to serve as the recirculation chamber and the
field dosing chamber, Each of these treatment units are described in additional detail below.

E-Z Treat Recirculation, and Field Dosing / Storage Tanks:

The E-Z Treat recirculation tank will be provided as specified on the construction drawings, or
approved equal by Engineer. Septic tank effluent will drain into the E-Z Treat recirculation tank.
Wastewater will be pumped from the E-Z recirculation tank into the E-Z Treat treatment unit, and
the E-Z Treat treatment unit effluent will flow by gravity into the E-Z Treat recirculation tank or
the field dosing / storage tank. The field dosing/storage tank shall be provided as specified on the
construction drawings, or approved equal by Engineer. The effluent from the field dosing / storage
tank will be pumped to the disposal fields.

The E-Z Treat recirculation and field storage/dosing tanks will be connected to audible and visible
high water alarms. These alarms will alert the operator when too much wastewater has
accumulated in the tanks so that he may tumn on the pumps to empty the tank. If the property,
otherwise specified on the construction drawings, is served by a well system, water will not be
used during a power failure. A portable generator shall be provided if water is used during power
failure at the slaughtering facility. )

E.Z Treat Treatment Unit: ‘

The Model 1200 E-Z Treat treatment unit will be used to provide additional treatment to the septic
tank effluent as well as removing suspended solids not removed by the septic tank. The treatment
unit will be housed in the container provided by E-Z Treat. The E-Z Treat treatment unit will be
dosed by a Sta-Rite pump (Catalog Number STEP 30, ' hp) with a distribution system placed
above the styrene media which will discharge onto the media. The underdrain system will
transport the E-Z Treat treatment unit effluent back into the recirculation or field dosing / storage
tank,

Ultraviolet Disinfection Unit:
The ultraviolet disinfection unit will be used to treat the E-Z Treat treatment unit effluent before it

reaches the field dosing / storage tank. The ultraviolet disinfection unit shall be B-Z Treat UV~
101, or approved equal by Engineer.

Summary of Costs
Please see the summary of the cost for the recommended water and wastewater construction.

Table 8: Total Cost of Water & Wastewater Systems

Items Cost (USD)
Water Connection (Back Flow Preventer May be Required) $ 4,000
Wastewater Treatment Equipment (pH adjustment included) $ 45,000
Contingency {10% of project total) $ 5,450

Ziad Qudwa — Custom Exempt Slaughterhouse Cost Analysis
MacConnell & Associates, P.C. Project No.: A67601.00 10



Engineering Wastewater Only $ 35,500
Total Cost of Water & Wastewater systems $ 59,950

Table 9 shows the wastewater treatment system cost if the owner decides to install further
wastewater treatment. An update of a more precise quote will be provided by the E-Z Treat
manufacturer upon request. Please contact Cory Brantley at linstaller@gmail.com for price
updates and E-Z Treat manufacturer’s information.

Table 9: Cost of Wastewater System (Oniy) With E-Z Treat Treatment

Items Cost (USD)
One (1) Solid Interceptor (Striem AA-XL) $ 4,600
One (1) Greasc Trap (Schier GB-250) $ 5,534
One (1) pH Unit 3 1,000
One (1) Anaerobic/Pretreatment Tank $ 3,500
One (1) B-Z Treat Treatment Pod $ 2,500
One (1) E-Z Treat Recirculation Tank $ 2,500
One (1) Storage/Dosing Tank $ 1,800
Treatment Construction $ 25,266
Contingency (10 %) $ 5,800
Engineering Wastewater Only $ 5,500
Cost of Wastewater Systemn With E-Z Treat Treatment $ 58,000

Ziad Qudwa — Custom Exempt Slaughterhouse Cost Analysis
MacConnell & Associates, P.C. Project No.: A67601.00 11



APPENDIX A

Subsurface & Surface Setback Rules



ISANCAC18A 1950 LOCATION OF SANITARY SEWAGE SYSTEMS
(2) Every sanitary sewage treatment and disposal system shall be Jocated at least the minimum horizontal distance from the

following:

9] Any private water supply source, including any well or spring 100 feet;

2) Any public water supply source 100 feet;

{3) Streams classified as WS-[ 100 feet;

4 Waters classified as S.A. 100 feet, from
mean high
water mark;

3 Other coastal waters 50 feat, from
mean high
water mark;